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B..

2. Maximum Conducted Output Power

2.1 Power

2.1.1 Test Result

Test Report Number: BTF230919R00101

Maximum Peak Conducted Output Power
TX Frequency Packet .
Mode Type (MH2) Type (dBm) Verdict
ANT1 Limit
2402 DH5 -1.43 <=20.97 Pass
GFSK SISO 2441 DH5 -1.14 <=20.97 Pass
2480 DH5 -0.97 <=20.97 Pass
2402 2DH5 -0.59 <=20.97 Pass
Pi/ADQPSK SISO 2441 2DH5 -0.31 <=20.97 Pass
2480 2DH5 -0.16 <=20.97 Pass
2402 3DH5 -0.22 <=20.97 Pass
8DPSK SISO 2441 3DH5 0.06 <=20.97 Pass
2480 3DH5 0.27 <=20.97 Pass

Notel: Antenna Gain: Antl: -0.58dBi;
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B..

3. Carrier Frequency Separation

Test Report Number: BTF230919R00101

3.1 Antl
3.1.1 Test Result
Antl
TX Frequency | Packet | Channel Separation | 20dB Bandwidth Limit 4
Mode Type | (MH2) Type (MH2) (MH2) (MHz) | Verdict
GFSK SISO HOPP DH5 0.982 1.046 >=0.697 Pass
Pi/4DQPSK | SISO HOPP 2DH5 1.001 1.342 >=0.895 Pass
8DPSK SISO HOPP 3DH5 0.996 1.316 >=0.877 Pass
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3.1.2 Test Graph
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4. Number of Hopping Frequencies

Test Report Number: BTF230919R00101

4.1 HoppNum
4.1.1 Test Result
TX Frequency Packet Num of Hopping Frequencies 4
jede Type (MH2) Type ANTL Limit vergdt
GFSK SISO HOPP DH5 79 >=15 Pass
Pi/4DQPSK SISO HOPP 2DH5 79 >=15 Pass
8DPSK SISO HOPP 3DH5 79 >=15 Pass
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B..

5. Time of Occupancy (Dwell Time)

Test Report Number: BTF230919R00101

5.1 Antl
5.1.1 Test Result
Antl
Duration of ! Num of Pulse in .
TX [Frequency|Packet : Observation . Dwell | Limit .
Mode Type| (MHz) | Type Slng(lr?];ulse Period (s) Ob;(;rr\i/gélon Time (ms)| (ms) Verdict
DH1 0.380 31.600 317 120.460 |<=400| Pass
GFSK |[SISO| HOPP | DH3 1.642 31.600 155 254.510 |<=400| Pass
DH5 2.884 31.600 112 323.008 |<=400| Pass
2DH1 0.390 31.600 319 124.410 |<=400| Pass
Pi/ADQPSK|SISO| HOPP |2DH3 1.642 31.600 154 252.868 |<=400| Pass
2DH5 2.892 31.600 110 318.120 |<=400| Pass
3DH1 0.390 31.600 320 124.800 |<=400| Pass
8DPSK |[SISO| HOPP |3DH3 1.646 31.600 163 268.298 |<=400| Pass
3DH5 2.890 31.600 110 317.900 |<=400| Pass

Total or partial reproduction of this document without permission of the Laboratory is not allowed.
BTF Testing Lab (Shenzhen) Co., Ltd.
F101, 201 and 301, Building 1, Block 2, Tantou Industrial Park, Tantou Community, Songgang Street, Bao'an District, Shenzhen, China

Page 74 of 103




LAB

5.1.2 Test Graph

Test Report Number: BTF230919R00101
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6. Unwanted Emissions In Non-restricted Frequency Bands

Test Report Number: BTF230919R00101

6.1 Ref
6.1.1 Test Result
TX Frequency Packet Level of Reference
iisde Type (MH2) Type ANT (dBm)
2402 DH5 1 -1.84
2441 DH5 1 -1.43
GFSK SISO
2480 DH5 1
2402 2DH5 1 -1.67
. 2441 2DH5 1 -1.41
Pi/4ADQPSK SISO
2480 2DH5 1
2402 3DH5 1 -1.67
2441 3DH5 1 -1.48
8DPSK SISO
2480 3DH5 1
Notel: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level
was used to establish the reference level.
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6.1.2 Test Graph

Test Report Number: BTF230919R00101

GFSK_DH5 LCH 2402MHz_Antl NTNV
10 Ant: Ant1
CENT: 2402 MHz
Sgan: 1.564 MHz
RBW: 100 kHz
0+ VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1001
-10 4 SweepTime: 1 ms
Sweep: Continue
_20 -
Maker:
12402 188 MHz
— —30 1 -1.84 dBm
E
S
=~ 40 4
[}
>
[
— 50 4
_60 -
_70 -
_80 -
—— Trace
-90 T T T T T T
2401.218 2402.782
Frequency (MHz)
GFSK_DH5 MCH_2441MHz_Antl NTNV
10 Ant: Ant1
CENT: 2441 MHz
Span: 1.563 MHz
RBW: 100 kHz
0 ¢ VBW 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1001
-10 SweepTime: 1 ms
Sweep: Continue
_20 -
Yoleio 861 M
. z
— —30 -1.43'dBm
E
S
= —40 4
[
>
[
— 50
_60 -
_70 -
_80 -
—— Trace
-90 T T T T T T
2440.219 2441.782
Frequency (MHz)
Total or partial reproduction of this document without permission of the Laboratory is not allowed. Page 85 of 103

BTF Testing Lab (Shenzhen) Co., Ltd.

F101, 201 and 301, Building 1, Block 2, Tantou Industrial Park, Tantou Community, Songgang Street, Bao'an District, Shenzhen, China




H
Test Report Number: BTF230919R00101

LAB
GFSK_DH5 HCH 2480MHz_Antl NTNV
10 Ant: Ant1
CENT. 2480 MHz
1 Span: 1.569 MHz
RBW: 100 kHz
04 VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1001
-10 4 SweepTime: 1 ms
Sweep: Continue
_20 -
Maker:
1. 2479 867 MHz
—~ =30 A -1.26 dBm
£
3
= 40
[
>
®
— 50 A
_60 -
_70 -
_80 -
—— Trace
-90 T T T T T T T T T
2479.216 2480.785
Frequency (MHz)
Pi/ADQPSK_2DH5 LCH_2402MHz_Antl NTNV
10 Ant: Ant1
CENT: 2402 MHz
Span: 2.013 MHz
1 RBW: 100 kHz
0+ VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1001
-10 SweepTime: 1 ms
Sweep: Continue
_20 -
Yolst2 188 M
. z
— —30 -1.67 dBm
E
S
= 40 -
[
>
o
— 50
_60 -
_70 -
_80 -
—— Trace
-90 T T T T T T T T T
2400.994 2403.007
Frequency (MHz)
Total or partial reproduction of this document without permission of the Laboratory is not allowed. Page 86 of 103

BTF Testing Lab (Shenzhen) Co., Ltd.
F101, 201 and 301, Building 1, Block 2, Tantou Industrial Park, Tantou Community, Songgang Street, Bao'an District, Shenzhen, China



H
Test Report Number: BTF230919R00101

LAB
Pi/ADQPSK 2DH5 MCH 2441MHz Antl NTNV
10 Ant: Ant1
CENT: 2441 MHz
1 Span: 2.01 MHz
RBW: 100 kHz
01 VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1001
-10 4 SweepTime: 1 ms
Sweep: Continue
_20 -
Vakert 1a7
. z
— —30 1 -1.41dBm
E
l
= 40 -
[}
>
[
— 50 A
_60 -
_70 -
_80 -
—— Trace
-90 T T T T T T T T T
2439.995 2442.005
Frequency (MHz)
Pi/4ADQPSK 2DH5 HCH_2480MHz_Antl NTNV
10 Ant: Ant1
CENT: 2480 MHz
1 Span: 2.01 MHz
RBW: 100 kHz
0+ VBW- 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1001
—10 SweepTime: 1 ms
Sweep: Continue
_20 -
Yolsso 180 M
. z
—~ 30 A 127 dBm
E
S
= 40 -
[
>
[
— 50
_60 -
_70 -
_80 -
—— Trace
-90 T T T T T T T T T
2478.995 2481.005
Frequency (MHz)
Total or partial reproduction of this document without permission of the Laboratory is not allowed. Page 87 of 103

BTF Testing Lab (Shenzhen) Co., Ltd.
F101, 201 and 301, Building 1, Block 2, Tantou Industrial Park, Tantou Community, Songgang Street, Bao'an District, Shenzhen, China



H
Test Report Number: BTF230919R00101

LAB
8DPSK 3DH5 LCH 2402MHz_Antl NTNV
10 Ant: Ant1
CENT: 2402 MHz
Span: 1.974 MHz
1 RBW: 100 kHz
01 VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1001
-10 4 SweepTime: 1 ms
Sweep: Continue
_20 -
Maker:
1.2401.872 MHz
—~ =30 -1.67 dBm
£
S
= 40
[
>
@
— 50 4
_60 -
_70 -
_80 -
—— Trace
-90 T T T T T T T T T
2401.013 2402.987
Frequency (MHz)
8DPSK_3DH5 MCH_2441MHz_Antl NTNV
10 Ant: Ant1
CENT: 2441 MHz
Span: 1.963 MHz
1 RBW: 100 kHz
0 VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1001
-10 SweepTime: 1 ms
Sweep: Continue
_20 -
Maker:
1. 2440 861 MHz
— —30 -1.48 dBm
E
S
= 40 -
[
>
o
— 50
_60 -
_70 -
_80 -
—— Trace
-90 T T T T T T T T T
2440.019 2441.982
Frequency (MHz)
Total or partial reproduction of this document without permission of the Laboratory is not allowed. Page 88 of 103

BTF Testing Lab (Shenzhen) Co., Ltd.
F101, 201 and 301, Building 1, Block 2, Tantou Industrial Park, Tantou Community, Songgang Street, Bao'an District, Shenzhen, China



H
Test Report Number: BTF230919R00101

LAB
8DPSK 3DH5 HCH 2480MHz_Antl NTNV
10 Ant: Ant1
CENT: 2480 MHz
1 Span: 1.963 MHz
RBW: 100 kHz
01 VBW: 300 kHz
Detector: Peak
TraceType: MAX Hold
SweepPoint: 1001
-10 SweepTime: 1 ms
Sweep: Continue
_20 -
I}A32k487r9 871 MH.
. z
— 30 7 -1.21dBm
£
3
= 40 -
3]
>
[]
— 50 4
_60 -
_70 -
_80 -
—— Trace
-90 . . . , , , . . .
2479.019 2480.982
Frequency (MHz)
Total or partial reproduction of this document without permission of the Laboratory is not allowed. Page 89 of 103

BTF Testing Lab (Shenzhen) Co., Ltd.
F101, 201 and 301, Building 1, Block 2, Tantou Industrial Park, Tantou Community, Songgang Street, Bao'an District, Shenzhen, China



||
B Test Report Number: BTF230919R00101
LAB

6.2 CSE
6.2.1 Test Result
TX Frequency Packet Level of Reference Limit .

Mode Type (MH2) Type ANT (dBm) (dBm) Verdict
2402 DH5 1 -1.26 -21.26 Pass
2441 DH5 1 -1.26 -21.26 Pass
gEsK SISQ 2480 DH5 1 -1.26 -21.26 Pass
HOPP DH5 1 -1.26 -21.26 Pass
2402 2DH5 1 -1.27 -21.27 Pass
. 2441 2DH5 1 -1.27 -21.27 Pass
RUADEESK SIS 2480 2DH5 1 -1.27 -21.27 Pass
HOPP 2DH5 1 -1.27 -21.27 Pass
2402 3DH5 1 -1.21 -21.21 Pass
2441 3DH5 1 -1.21 -21.21 Pass
BIEESK = 2480 3DH5 1 -1.21 -21.21 Pass
HOPP 3DH5 1 -1.21 -21.21 Pass

Notel: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level
was used to establish the reference level.
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7. Form731
7.1 Form731

7.1.1 Test Result

Test Report Number: BTF230919R00101

Lower Freq (MHz)

High Freq (MHz)

MAX Power (W)

MAX Power (dBm)

2402

2480

0.0011

0.27
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